
 
 
 
 
March 31, 2020 
 
 
Rob Wrigley 
Ministry of the Environment, Conservation and Parks 
733 Exeter Road 
London, ON N6E 1L3 
 
 
Attention: Mr. Wrigley, 
 
 
RE: Annual Report 2019 
 Wardsville Wastewater Treatment Plant and Collection System 
 
The Ontario Clean Water Agency is the Operating Authority for the Wardsville Wastewater 
Treatment Plant and Collection System on behalf of Municipality of Southwest Middlesex.  The 
system is currently operated under Environmental Compliance Approval 7726-B2BNSA and 
6045-9DKP2X.  Please find attached the 2019 Annual Report for the Wardsville Wastewater 
Treatment Plant and Collection system.   
 
Feel free to contact me should you require any additional information regarding the report.  I 
can be reached at 519-312-0847. 
 
 
Sincerely, 
 

 
 
Terri-Lynn Thomson 
Process and Compliance Technician 
Ontario Clean Water Agency  
 
c.c. Greg Storms, Municipality of Southwest Middlesex 

Dale LeBritton, OCWA’s Regional Hub Manager 
Sam Smith, OCWA’s Senior Operations Manager 
Cindy Sigurdson, OCWA’s Safety, Process and Compliance Manager 
Stephen Dunn, Ministry of the Environment, Conservation and Parks



 

 

 
 
 
 
 
 
 
 
 
 
 
 
 

MUNICIPALITY OF SOUTHWEST MIDDLESEX 
 

WARDSVILLE WASTEWATER TREATMENT PLANT  
AND COLLECTION SYSTEM 

 
 
 
 
 

2019 ANNUAL REPORT 
January 1 to December 31, 2019 

  
Environmental Compliance Approval 

6045-9DKP2X 
7726-B2BNSA 

 
 
 
 
 
 
 
 

 
Prepared by: 

 
 

 
 
 



 

 

 

Table of Contents 
WARDSVILLE WASTEWATER TREATMENT PLANT .............................................................. 1 
AND COLLECTION SYSTEM .................................................................................................. 1 
Section 1:  Overview ........................................................................................................... 1 
Section 2:  Influent Monitoring Data .................................................................................. 2 
Section 3:  Effluent Monitoring Data .................................................................................. 6 
Section 4:  Monitoring Schedule ....................................................................................... 13 
Section 5:  Operating Problems and Corrective Actions ................................................... 13 
Section 6:  Maintenance ................................................................................................... 13 
Section 7:  Effluent Quality Assurance .............................................................................. 13 
Section 8:  Calibration and Maintenance .......................................................................... 14 
Section 9:  Effluent Quality ............................................................................................... 14 
Section 10:  Biosolids Management .................................................................................. 15 
Section 11:  Community Complaints ................................................................................. 15 
Section 12:  Bypasses, Overflow, Spills, and Other Situations Outside Normal Operating 
Conditions ......................................................................................................................... 15 
Section 13:  Modifications to Sewage Works ................................................................... 16 
Section 15:  Proposed Works Completion and Commissioning ....................................... 16 
Section 16:  Summary ....................................................................................................... 16 
 
Appendix A: Analytical Data 

Appendix B:    Monitoring Schedule 

Appendix C:   Flow Meter Verification 

Appendix D:   Work Order Schedule 

Appendix E:  Completed Works 
 



 

Page 1 of 16 
 

Section 1:  Overview 
 
The Wastewater Treatment Plant and the Main Pumping Station was operated under ECA 7726-
B2BNSA issued On October 4th, 2018. The other two pumping stations and the SBS collection 
system are on a separate Environmental Compliance Approval, 6045-9DKP2X issued November 
29, 2013. 
 
Collection System 
 
The collection system consists of a Small Bore Sewer (SBS) system rather than a conventional 
sanitary sewer system.  This system uses on-site SBS clarifiers for each individual lot, consisting 
of approximately 145 residential and 6 commercial/institutional properties.  The SBS clarifiers 
overflow into the SBS sewer system to one of the two pumping stations.  The pumping stations 
then direct the flow to the main pumping station where the forcemain pumps the influent to the 
Wastewater Treatment Plant. 
 
 
Plant Description 
 
Sewage enters a splitter box equipped with a manually cleaned bar screen.  The splitter box is 
designed for a peak flow of 1100m3/day and includes two sluice gates to divide and direct the 
sewage into two parallel extended aeration treatment trains.  Soda ash is added at the splitter 
box by the chemical feed system for alkalinity adjustment. 
 
Each individual extended aeration treatment train includes the following components: 
 

i) A 9m × 4.5m × 4.5m extended aeration tank sized for 24 hours detention time 
assuming an average daily flow of 150m3/day.  The tank is designed to achieve 
dissolved oxygen (DO) concentration of 2mg/L. 

 
ii) A secondary clarifier tank sized for a peak hydraulic loading of 550m3/day together 

with stilling well, baffles and air lift sludge pump that directs sludge into the on-site 
sludge management facilities. 

 
iii) A continuous backwash up flow granular sand filter sized for a peak hydraulic 

loading rate of 550m3/day.  Approximately 6 to 8% of the effluent that flows 
through the filter is backwashed. 

 
The effluent from each treatment train’s sand filter is combined and directed into a 1m × 5.6m × 
4.5m post-aeration tank designed to achieve a DO concentration of at least 5mg/L in the 
effluent.  Following the aeration, the effluent is directed to an in-ground chamber housing a UV 
disinfection system designed for a peak hydraulic flow of 1100m3/day.  The outfall is located less 
than 500m from the sewage works and discharges to the Thames River. 
 
Phosphorus and solids removal is achieved by the addition of aluminum sulphate (alum) from 
two metering pumps that inject into the aeration tanks.  The alum is stored in a 3400L storage 
tank.  Carrier water was added to the alum system to help prevent blockages and freezing of the 
alum lines. 



 

Page 2 of 16 
 

 
The sludge management system consists of an aerobic digestion tank sized to achieve a 45 day 
sludge age in combination with the aeration tanks.  The sludge is then transferred to the aerated 
sludge holding tank (250m3) sized to hold six months of sludge before it is hauled to another 
facility for further processing.  Two blowers were added to the system, dedicated to providing 
air to the holding tanks.    
 
A generator was installed November 2019 at the plant. 
 
Section 2:  Influent Monitoring Data 
 
Sampling and Testing 
 
All samples are collected and tested as per the requirements of the Environmental Compliance 
Approval. 
 
Raw sewage is sampled once per month and tested for BOD5, total suspended solids, total 
phosphorus, and total Kjeldahl nitrogen.  The raw samples are collected as grab samples.  
 
Alkalinity tests are completed on the final effluent for better operational control of the soda ash 
dosing. 
  
The receiving stream temperature is monitored at the Thames River. 
 
Raw Sewage Quality 
 
Table 1 represents the raw sewage (influent) quality compared to the values to which the plant 
was designed to treat.  See Appendix A for more detailed analytical data.  The annual averages 
were below the design the criteria for all parameters except TKN.   Despite the higher 
concentration of TKN the plant was able to meet compliance limits in the effluent for Total 
Ammonia Nitrogen with the exception of August.      
 
Table 1.  Raw sewage annual average concentrations compared to the treatment plants design 
concentrations. 

 BOD5 
(mg/L) 

TKN 
(mg/L) 

TP 
(mg/L) 

TSS 
(mg/L) 

January 56.0 37 4.1 30.0 
February 140 41 4.37 117 

March 113 36.7 6.81 42 
April 67 24.6 4.16 113 
May 68 27 3.71 46 
June 76 40 5.28 47 
July 181 66 7.79 76 

August 116 77 9.96 133 
September 160 75 12.70 37 

October 103 71 8.66 82 
November 111 62.1 8.01 41 



 

Page 3 of 16 
 

December 108 54.7 5.86 57 
     

Annual Average 108.3 50.88 6.79 68.4 
Design Objective 145 40 8 100 
# Months Design 

Objective Exceeded 2/12 7/12 4/12 3/12 

 
The annual average raw sewage BOD5 concentration to the plant was 108.25mg/L with a 
maximum concentration of 181mg/L.  The average concentration of BOD5 has increased 8.5% 
from 2018, refer to Chart 1.  The average BOD5 loading to the plant was 10.6kg/d for 2019.  
There was two month in 2019 where the monthly average raw concentration was above the 
design criteria.   
 
Chart 1.  Average monthly raw sewage BOD5 concentrations in 2019 compared to 2018 
concentrations. 

 
 
The annual average raw sewage suspended solids (TSS) concentration to the plant was 68mg/L, 
which is a 29% increase from 2018 (refer to Chart 2).  This corresponds to an average TSS 
loading to the plant of 6.7kg/day in 2019.  There were three months in 2019 the raw 
concentration of TSS was above the design concentration of 100mg/L 
 
Chart 2.  Average monthly raw sewage TSS concentrations in 2019 compared to 2018 
concentrations. 

0
20
40
60
80

100
120
140
160
180
200

Ja
n

Fe
b

M
ar Ap

r

M
ay Ju
n Ju
l

Au
g

Se
p

O
ct

N
ov De

c

An
nu

al
 A

vg
.

2018 Raw BOD5
(mg/L)

2019 Raw BOD5
(mg/L)

Design Criteria



 

Page 4 of 16 
 

 
 
The annual average raw sewage nitrogen concentration (as represented by TKN) to the plant 
was 50.9mg/L with a loading of 4.96kg/d.  This is an increase of 21.7% from 2018 annual average 
concentration, refer to Chart 3.  There were seven months in 2019 the raw concentration of TKN 
was above the design concentration of 40mg/L, which also resulted in the annual average above 
the design concentration.    
 
Chart 3.  Average monthly raw sewage TKN concentrations in 2019 compared to 2018 
concentrations.  

 
 

The annual average raw sewage total phosphorous (TP) to the plant was 6.8mg/L with a loading 
of 0.66kg/day.  This represents a 17% increase from 2018 annual average concentrations, refer 
to Chart 4.  There were four months that the monthly average TP concentration was above the 
design criteria.    
 

0

20

40

60

80

100

120

140

Ja
n

Fe
b

M
ar Ap

r
M

ay Ju
n Ju
l

Au
g

Se
p

O
ct

N
ov De

c
An

nu
al

 A
vg

.

2018 Raw SS (mg/L)

2019 Raw SS (mg/L)

Design Criteria

0
10
20
30
40
50
60
70
80
90

Ja
n

Fe
b

M
ar Ap

r

M
ay Ju
n Ju
l

Au
g

Se
p

O
ct

N
ov De

c

An
nu

al
 A

vg
.

2018 Raw TKN
(mg/L)

2019 Raw TKN
(mg/L)

Design Criteria



 

Page 5 of 16 
 

Chart 4.  Average monthly raw sewage TP concentrations in 2019 compared to 2018 
concentrations. 

 

 
 
 
Flows 
 
Detailed monthly flow information is summarized in Appendix A.  The total flow treated in 2019 
was 35,580m3, which corresponds to a 0.79% increase from 2018 raw flows.  The annual average 
daily flow was 98m3/day, or 32.9% of the plant’s rated design capacity of 300m3/day, which is up 
0.3% from 2018.  Refer to Chart 5. 
 
The design average daily flow for the plant was not exceeded in 2019; maximum daily flow was 
326.5m3/d.  The hydraulic peak flow of 1100m3/day for the plant was not exceeded in 2019, nor 
was the annual average daily flow. 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

0

2

4

6

8

10

12

14

Ja
n

Fe
b

M
ar Ap

r
M

ay Ju
n Ju
l

Au
g

Se
p

O
ct

N
ov De

c
An

nu
al

 A
vg

.

2018 Raw TP (mg/L)

2019 Raw TP (mg/L)

Design Criteria



 

Page 6 of 16 
 

Chart 5.  Daily average raw flow for 2019 compared to 2018 flows.   

 
 

 
Section 3:  Effluent Monitoring Data 